
    
 

 
 

 
 

 
 

 
 

 
      

   
 

 
   

 

 
  

 
 

 
   

 
 

 

 

 

 
 

  

   
 

 

 

 
 

 

 
 

  
 

 
 

 
 

 
 

 
 
 

  
 

 
  

 

   
 

 

  
 

 
 

 
 

  
 

 
   

 
 

  
 

 
 

 
 

 
 

 
  

 
 

  

  
 

 
 

   
     

 
 

CITY OF TAMPA, FLORIDA - RFQ 
c/o Contract Administration Department
306 E. Jackson Street # 280A4N 
Tampa, FL  33602 

18-C-00003;  David L. Tippin Water Treatment Facility Chemical System
Improvements – Design-Build
Public Announcement In Compliance With Requirements Of Chapter 287.055, Laws Of Florida, Consultants Competitive Negotiation Act, As Amended, The City Of 
Tampa's Equal Business Opportunity Program, City of Tampa Code Chapter 2, Article V, Division 3, Section 2-282, and Applicable Federal Law. Submitters will be 
Notified of Intent To Award by E-mail. 

RFQ - 18-D-00003 - The City of Tampa Water Department 
desires to obtain Design-Build services for construction of 
Chemical System Improvements including but not limited to 
converting chemical feed systems, chemical trenches,
and ozone contactor improvements and rehabilitation. 

The projects included in the chemical system improvements are listed 
below: 
• D. L. Tippin Aqueous Ammonia Conversion – convert gaseous 
ammonia system to aqueous ammonia system
• D. L. Tippin Ozone Coating Rehabilitation - replace the ozone 
contactor internal and external coating and install ozone sample drain 
• D. L. Tippin Sodium Hypochlorite System - implement onsite 
sodium hypochlorite generation system to eliminate the use of chlorine 
gas and provided expanded chemical pipeline trenches throughout the 
treatment facility 

Treatment Background: The David L. Tippin Water Treatment Facility 
was originally constructed between 1924 and 1926.  It has been 
expanded over the years and now produces about 75 mgd of potable 
water for the customers of the Tampa Water Department (population of 
about 600,000; 135,000 service locations).  The plant is permitted to 
produce 82 mgd (average daily flow) and 120 mgd (peak flow).  The 
primary source of water for the plant is the Hillsborough River.  The 
treatment plant utilizes three parallel coagulation, flocculation, and 
sedimentation treatment trains.  Two trains employ conventional rapid 
mix, flocculation, and sedimentation processes.  The third train utilizes 
the Actiflo process.  Ferric sulfate is used as the coagulant; it is 
supplemented with a polymer.  The primary disinfectant is ozone. 
Disinfected water is filtered through mixed bed filters before chlorine and 
ammonia are added for a secondary disinfectant. 

Ammonia System Information 
The ammonia system is comprised of (2) 2,000 gallon tanks mounted on 
a concrete pad above grade.  Ammonia is via through various pipe 
sizes/materials approximately 800 LF to a blending chamber where it is 
combined with chlorine to produce monochloramine for distribution 
disinfection. 

Chlorine System Information 
Two 90 ton railcars supply liquid chlorine to evaporators via 1” schedule 
80 seamless carbon steel pipe.  Gas is delivered to chlorinators 
(10,000ppd) via a 2-1/2” schedule 80 PVC pipe where the feed rate is 
determined.  (2) 3” ejectors (6,000 ppd) provide a vacuum delivery of 
chlorine through approximately 700 LF of 4” HDPE pipe where it is 
combined with chlorine to produce monochloramine for distribution 
disinfection. 

Ozone Contactor Information 
The ozone contactor system is comprised of two contactor trains 
contained within one concrete 85’ x 197’ structure.  The vertical 
serpentine style contactors are comprised of 544 7” disc diffusers.  Flow 
travels to and through the contactor system via gravity.  Each train is 
designed for a maximum of 75 MGD per contactor.  Excess ozone is 
destroyed utilizing ozone destructors located on top of the structure. 

Estimated project cost is $12 million. 

A pre-submittal conference will be held at 10 AM, Thursday, 
March 22, 2018, in the D.L. Tippin Water Treatment Facility 
Conference Center (Maintenance Building), 7125 N. 30th 
Street, Tampa, FL 3361. The only Site Visit/Walk -Through 
will follow the meeting.  Firms must email names and 
companies represented for all attendees a minimum of 24 
hours in advance to WPSecurity@tampagov.net to obtain 
security clearance.  Attendance is not mandatory. 

A link to additional material may be provided at demandstar.com and 
at: http://www.tampagov.net/contract-
administration/programs/architectural-engineering-construction-and-
related-rfqs . Unless otherwise posted, no further data or site visits will 
be available before the deadline established for the submission of 
Letters-Of-Interest. 

Questions may be directed to Jim Greiner, P.E., Contract 
Administration, City of Tampa, (813) 274-8598, or E-Mail 
Jim.Greiner@tampagov.net. 

Firms must provide evidence of any required licenses or registrations 
with its submission or within ten days thereof in order to be considered. 

Firms desiring to provide these services to the City must 
submit A Single Electronic File in Searchable PDF format, 
Smaller than 3MB, that includes a Letter of Interest referring 
to RFQ 18-C-00003, Statement of Qualifications and any 
supplemental material allowing evaluation for further 
consideration(short-listing) based upon the following 
criteria/point system: Successful Comparable Project
Experience, (40); Successful Comparable Municipal Water 
Treatment Project Experience (35); Workload and 
availability (5); Past performance/Low amount of City work 
(5); Standard Form #A305 (financial info. provided in a 
separate PDF).(5); Planned WMBE/SLBE Solicitation & 
Utilization, Form MBD 10 & 20 (10 pts).  The PDF file must 
be addressed to: 
Brad L. Baird, P. E., Chairman, Consultants’ Competitive 
Negotiation Committee, City of Tampa – c/o CAD - 4th 
Floor North, 306 E. Jackson Street, Tampa, Florida 33602. 

The PDF must be E-Mailed 
to ContractAdministration@tampagov.net
BEFORE 2 P.M., Thursday, April 5, 2017.
Submissions received on the day of the deadline may not 
be acknowledged by return-e-mail before the deadline. 

http://www.tampagov.net/contract-administration/programs/architectural-engineering-construction-and-related-rfqs
http://www.tampagov.net/contract-administration/programs/architectural-engineering-construction-and-related-rfqs
http://www.tampagov.net/contract-administration/programs/architectural-engineering-construction-and-related-rfqs
mailto:ContractAdministration@tampagov.net
mailto:Jim.Greiner@tampagov.net
http:demandstar.com
mailto:WPSecurity@tampagov.net


 

 
 

 
 

 

 
 

 
 

 
 

RFQ: 18-C-00003 DESIGN-BUILD SERVICES 
for the 

David L. Tippin Water Treatment Facility 
Chemical System Improvements 

DESIGN CRITERIA PACKAGE 

PREPARED BY: 

JAMES E. JACKSON, JR. AIA – CITY ARCHITECT 
CONTRACT ADMINISTRATION DEPARTMENT 



  
  

 
 

 
       

 

 
 

 

 
 

 
 

 
 

  

  

  

 

 
  

 
 
 
  

 

 
 

 
 

 
 

 

RFQ: 18-C-00003 
David L. Tippin Water Treatment Facility Chemical System Improvements 
Design Criteria Package 

CITY OF TAMPA 
FEBRUARY 2018 

1. Purpose 

The City of Tampa has prepared this Design Criteria Package for RFQ 18-D-00003 Design-
Build Services related to the David L. Tippin Water Treatment Facility (DLTWTF) Chemical 
System Improvements to include: preparation of a technical memorandum comparing the use of 
liquid and dry ammonia sulfate and aqueous ammonia; design development for the conversion 
from gaseous ammonia to the selected chemical identified in the technical memorandum; 
rehabilitation of internal and external coating on the existing ozone contactor; design 
development for the elimination of chlorine gas as part of the existing chlorine system via the 
implementation of an on-site sodium hypochlorite generation system; and the rehabilitation and 
expansion of the on-site chemical distribution pipeline trenches. 

1.1 The scope shall include, but not be limited to the following: 

 Comprehensive design services to include: 